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Applicant

Address

Manufacturer

Address

EUT Description

TEST REPORT DECLARATION
SHENZHEN WOPET SMART TECHNOLOGY CO., LTD.

ROOM 923, BLOCK A, ECONOMIC BUILDING, HUAFENG, HEADQUARTERS
NO. 288, XIXIANG AVENUE, LAODONG COMMUNITY, XIXIANG STREET,
BAOAN DISTRICT, SHENZHEN CHINA

SHENZHEN WOPET SMART TECHNOLOGY CO,, LTD.

ROOM 923, BLOCK A, ECONOMIC BUILDING, HUAFENG, HEADQUARTERS
NO. 288, XIXIANG AVENUE, LAODONG COMMUNITY, XIXIANG STREET,
BAOAN DISTRICT, SHENZHEN CHINA

WiFi Automatic Pet Feeder
(A) Model No. . HA10DP, FW50D Plus, HV10, HV10DP, HA10P
(B) Trademark : N/A

Measurement Standard Used:

FCC Rules and Regulations Part 15 Subpart E
RSS-247 Issue 2, ANSI C63.4:2014, ANSI C63.10:2013

The device described above is tested by Shenzhen Alpha Product Testing Co., Ltd. to determine the
maximum emission levels emanating from the device. The maximum emission levels are compared to the
FCC Part 15 Subpart C limits both conducted and radiated emissions. The test results are contained in this
test report and Shenzhen Alpha Product Testing Co., Ltd. is assumed of full responsibility for the accuracy
and completeness of these tests.

After the test, our opinion is that EUT compliance with the requirement of the above standards.

This report applies to above tested sample only. This report shall not be reproduced in parts without written
approval of Shenzhen Alpha Product Testing Co., Ltd.

Yannis Wen em
Tested by (name + signature).........: yMWMZ W
Project Engineer ¢
-~ -
Approved by (name + signature).......: Reak Yang rl &_ . LL17-f '
Project Manager N .. e

Date of issue...........

January15, 2024
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1 Test Summary

Test Item Section in CFR 47 Result

Section 15.203 Section 7.1.4
Antenna requirement PASS

RSS-Gen Issue 5

Section 15.207 Section 7.2.4

AC Power Line Conducted Emission PASS
RSS-Gen Issue 5, ANSI C63.10
Peak Transmit Power Section 15.407(a), RSS-247 Issue 2 PASS
Power Spectral Density Section 15.407(a), RSS-247 Issue 2 PASS
Undesirable Emission Section 15.407(b), RSS-247 Issue 2 PASS
26dB/6dB&99% Bandwidth Section 15.407, RSS-Gen Issue 5 PASS
] o Section 15.407(b)&15.209 Section 5.5
Radiated Emission PASS
RSS-Gen Issue 5, RSS-247 Issue 2, ANSI C63.10

Band Edge 15.205, RSS-247 Issue 2,, ANSI C63.10 PASS
Frequency Stability 15.407(f), RSS-GEN(6.11) PASS

Remark: Pass: The EUT complies with the essential requirements in the standard.

Frequency Stability: The manufacturer stated in the user's manual.

1.1 Measurement Uncertainty

Item Uncertainty
Uncertainty for Power point Conducted Emissions Test 1.63dB
Uncertainty for Radiation Emission test in 3m chamber 3.5dB
(below 30MHz) '
Uncertainty for Radiation Emission test in 3m chamber 3.74dB(Polarize: V)
(30MHz to 1GHz) 3.76dB(Polarize: H)
Uncertainty for Radiation Emission test in 3m chamber 3.77dB(Polarize: V)
(1GHz to 25GHz) 3.80dB(Polarize: H)
Uncertainty for Radiation Emission test in 3m chamber 4.31 dB(Polarize: V)
(18GHz to 40GH2) 4.30 dB(Polarize: H)
Uncertainty for radio frequency 5.06x108GHz
Uncertainty for conducted RF Power 0.40dB
Uncertainty for temperature 0.2°C
Uncertainty for humidity 1%
Uncertainty for DC and low frequency voltages 0.06%
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2

General Information

2.1 General Description of EUT

EUT Name
Model No.

DIFF.

Power supply

Radio Technology

Operation Frequency

Channel separation

Modulation technology:

Antenna Type

Software Version
Hardware version/FVIN

Intend use environment

: WiFi Automatic Pet Feeder
: HA10DP, FW50D Plus, HV10, HV10DP, HA10P
: There is no difference between HA10DP, HV10, HV10DP, and HA10P, except

for the feeding method and capacity size. The circuit and principle are the
same. There is no other difference between HA10DP and FW50D Plus

except for the model name. All tests are made with the HA10DP model.

: DC 5V from adapter.

: 5G WIFI
: 802.11a/n(HT20): 5180~5240MHz; 5260-5320MHz; 5500-5700MHz;

5745~5825MHz

802.11n(HT40): 5190~5230MHz; 5260-5320MHz; 5510-5670MHz;
5755~5795MHz

: 20MHz for 802.11a/ 802.11n(HT20)

40MHz for 802.11n(HT40)

" |EEE 802.11n: OFDM (64QAM, 16QAM,QPSK,BPSK)

IEEE 802.11a: OFDM (64QAM, 16QAM,QPSK,BPSK)

: Internal Antenna, max gain 2.64dBi

V1.0
V1.0

: Residential, commercial and light industrial environment

Note: In this report, the main test model is HV10, and the main test model serial number is FO0O00001
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2.2 Test mode

Transmitting mode Keep the EUT in transmitting with modulation.
EUT was test with 99% duty cycle at its maximum power control level.

Remark: During the test, the test voltage was tuned from 85% to 115% of the nominal rated supply

voltage, and found that the worst case was under the nominal rated supply condition. So the report just
shows that condition’s data.

2.3 Test Facility

Shenzhen Alpha Product Testing Co., Ltd
Building i, No.2, Lixin Road, Fuyong Street, Bao'an District, 518103, Shenzhen, Guangdong, China

June 21, 2018 File on Federal Communication Commission
Registration Number: 293961

July 25, 2017 Certificated by IC
Registration Number: 12135A

2.4 Description of Support Units

Accessories . ADAPTER

Manufacturer * andsmps

Model - AS011Z-0501000UU

Ratings : Input: 100-240V~ 50/60Hz 0.45A

Output: 5.0V=1.0A

2.5 Deviation from Standards

None.

2.6 Abnormalities from Standard Conditions
None.

2.7 Other Information Requested by the Customer
None.

2.8 Additional instructions

Software (Used for test) from client

Channel Power level
Lowest Default
Middle Default
Highest Default
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3 Test Instruments list
Equipment Manufacture Model No. Flrmvyare Serial No. Last cal. el
version Interval
*AR* 1
966 anechoic CHENYU 9%6*6 / N/A 2022.05.17 | 3Year
chamber
Spectrum ROHDE&SCHWARZ | FSV40-N 2.3 102137 2023.08.16 | 1Year
analyzer
Spectrum Agilent N9020A | A.14.16 | MY499100060 |2023.08.16| 1Year
analyzer
. 1316.3003K03-
Receiver ROHDE&SCHWARZ ESR 2.28 SP1 102082-Wa 2023.08.16 | 1Year
Receiver R&S ESCI 4.42 SP1 101165 2023.08.16 | 1lYear
Bilog Antenna Schwarzbeck VULB 9168 / VULB 9168#627 | 2023.08.28 | lYear
Horn Antenna SCHWARZBECK BBHADQIZO / 2106 2023.08.19| 1Year
Loop Antenna | SCHWARZBECK fg"lég / 00128 2023.08.19| 1Year
RF Cable Resenberger Cable 1 / RE1 2023.08.16 | 1Year
RF Cable Resenberger Cable 2 / RE2 2023.08.16 | 1Year
RF Cable Resenberger Cable 3 / CE1l 2023.08.16 | 1Year
Pre-amplifier HP HP8347A / 2834A00455 2023.08.16 | 1Year
Pre-amplifier Agilent 8449B / 3008A02664 |2023.08.16| lYear
L.I.S.N.#1 Schwarzbeck NSLK8126 / 8126-466 2023.08.16 | 1Year
L.I.S.N.#2 ROHDE&SCHWARZ ENV216 / 101043 2023.08.16 | 1Year
Horn Antenna SCHWARZBECK BBHA 9170 / 00946 2023.08.19 | 1Year
Preamplifier SKET LNP‘;—OlS“O' / SK2018101801 |2023.08.16| 1 Year
Power Meter Agilent E9300A / MY41496628 |2023.08.16| 1 Year
Power Sensor DARE RPR3006W / 15100041SNO91 | 2023.08.16 | 1 Year
Temp. & Humid.
Teelong TL-HW408S / TL-20191205-01 |2023.07.25 | 1 Year
Chamber
Switching Mode JUNKE JK12010S | 201409276 | 2023.08.16 | 1 Year
Power Supply
Adjustable MWRFtest N/A / N/A N/A N/A
attenuator
10dB Attenuator Mini-Circuits DC-6G / N/A N/A N/A
Software Information
Test Item Software Name Manufacturer Version
RE EZ-EMC Farad Alpha-3Al
CE EZ-EMC Farad Alpha-3A1
RF-CE MTS 8310 MW Vv2.0.0.0
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4.1

Test results and Measurement Data

Antenna requirement:

Standard requirement: ‘ FCC Part15 C Section 15.203

15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator, the manufacturer may design the unit so
that a broken antenna can be replaced by the user, but the use of a standard antenna jack or electrical
connector is prohibited.

E.U.T Antenna:

The antenna is internal antenna. The best case gain of the antenna is 2.64dBi for 5.15~5.25GHz,
5.25~5.35GHz , 5.47~5.725GHz, 5.725~5.85GHz
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4.2 Conducted Emissions

Test Requirement:

FCC Partl5 C Section 15.207, RSS-Gen §8.8

Test Method:

ANSI C63.10:2013

Test Frequency Range: 150KHz to 30MHz
Class / Severity: Class B
Receiver setup: RBW=9KHz, VBW=30KHz
Limit: Limit (dBuV)
Frequency range (MHz) Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

* Decreases with the logarithm of the frequency.

Test procedure

The E.U.T and simulators are connected to the main power through a line
impedance stabilization network(L.l.S.N.). The provide a 50o0hm/50uH
coupling impedance for the measuring equipment. The peripheral devices
are also connected to the main power through a LISN that provides a
500hm/50uH coupling impedance with 50ohm termination. (Please refers
to the block diagram of the test setup and photographs). Both sides of
A.C. line are checked for maximum conducted interference. In order to
find the maximum emission, the relative positions of equipment and all of
the interface cables must be changed according to ANSI C63.10:2013 on
conducted measurement.

Test setup:

Reference Plane

| LISN | LISN
40cm

80cm
O Filter |
Equipment

Test table/Insulation plane

AC power

E.U.T

EMI
Receiver

Reamam:

F U T Fauipment Under Test

LIS Line impedence Stabilization Metwork
Test table haight=0 8m

Test Instruments:

Refer to section 5.10 for details

Test mode:

Refer to section 5.3 for details

Test results:

Pass

Measurement Data

An initial pre-scan was performed on the line and neutral lines with peak detector. Quasi-Peak and Average
measurement were performed at the frequencies with maximized peak emission were detected.
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Line:
80.0 dBuV
70
\ FCC Part 15 CLASS B QP
60
I
\ FCC Part 15 CLASS B AV
50 |
2 6
0 ¥
5
4
30 3 l
20 m peak
I i
\,VWN‘P'I'J P o it M‘I L{‘ ‘W}
10 I g o o I O N T L U
0.0
0.150 05 [MHz) 5 30.000
Reading Correct Measure- ]
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuV dB dBuv dBuV dB  Detector Comment
1 0.1530 30.73 9.94 40.67 65.84 -25.17 peak
2 * 0.4560 32.36 9.95 42.31 56.77 -14.46 peak
3 1.6740 18.32 9.89 28.21 56.00 -27.79 peak
4 2.4420 20.44 9.90 30.34 56.00 -25.66 peak
5 3.5940 22.43 9.96 32.39 56.00 -23.61 peak
6 21.8490 32.19 10.46 42.65 60.00 -17.35 peak
*Maximum data  x:Over limit  l:over margin {Reference Only

Note: Measurement=Reading Level+Correc Factor.

Factor=(LISN or ISN or PLC or Current Probe)Factor+Cable
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Neutral:
80.0 dBuv¥

70

FCC Part 15 CLASS B QP
60 |

FCC Part 15 CLASS B AV
50 |

40 2

3
3
* W

20 'W\"‘n. i
”“MWMMWN \MMW "" %MJVM % H““Iu N A O Ly W) J L

peak

10 AVG
0.0
0.150 0.5 (MHz) 5 30.000
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit Margin
MHz dBuv dB dBuV dBuV dB  Detector Comment
1 0.1530 29.65 9.94 39.59 65.84 -26.25 peak
2 - 0.4410 27.97 9.95 37.92 57.04 -19.12 peak
3 0.7710 2222 9.94 32.16 56.00 -23.84 peak
4 1.3710 21.06 9.89 30.95 56.00 -25.05 peak
5 1.8420 21.61 9.89 31.50 56.00 -24.50 peak
6 3.3330 19.56 9.95 29.51 56.00 -26.49 peak
*Maximum data  x:Over limit l:over margin (Reference Only

Note: Measurement=Reading Level+Correc Factor. Factor=(LISN or ISN or PLC or Current Probe)Factor+Cable

Note: Test result for 802.11a (5180MHz), AC 120V/ 60Hz
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4.3 Emission Bandwidth and 99% Occupied Bandwidth

Test Requirement:

FCC Partl5 E Section 15.407, RSS-Gen §6.7; RSS-247 86.2

Test Method:

KDB 789033 D02 General UNII Test Procedures New Rules v02r01

Limit:

>500kHz for 6 dB bandwidth

Test setup:

Spectrum Analyzer

e o |
"‘"-\ o o o
e o

A RO

Non-Conducted Table

Ground Reference Plane

Test procedure:

According to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01.

Test Instruments:

Refer to section 5.10 for details

Test mode:

Refer to section 5.3 for details

Test results:

Pass
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Measurement Data:

Band 1 (5150-5250 MHz):
-26dB Bandwidth

Condition | Mode | Frequency (MHz) | Antenna | -26 dB Bandwidth (MHz)
NVNT a 5180 Antl 20.82
NVNT a 5200 Antl 20.94
NVNT a 5240 Antl 20.64
NVNT n20 5180 Antl 21.48
NVNT n20 5200 Antl 21.15
NVNT n20 5240 Antl 21.03
NVNT n40 5190 Antl 37.92
NVNT n40 5230 Antl 38.04
-26dB Bandwidth NVNT a 5180MHz Antl
Spectrum [%]
Ref Level 20.00 dém  Offset 11.60 db & RBW 300 kHz
ko Att 30de8 SWT 126 us @ VBW 1 MHz Mode Auto FFT
SGL Count 1007100
@ 1Pk Max
M1[1] -2.51 dBm
10 dem M2[1] 5.1?;;?1”;;;;
0 dBm M1 5.1699500 GHz,
10 dbn MW /\r’\/\ Wn\
/ \
20 dem M2 M3
-30 dBm 7‘/
\\“\
20, e} ]
-50 dBm
-60 dBm
70 dBm
CF 5.18 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-wvalue | Function | Function Result |
M1 1 5.184256 GHz -2.51 dBm
M2 1 5.16995 GHz -28.31 dBm
M3 1 £.19077 GHz -28.45 dBm
J1 J ]

Spectrum

-26dB Bandwidth NVNT a 5200MHz Antl

(=]

Ref Level 20.00 dBm
jo Att 30 dB
SGL Count 100/100

Offset 11.46 dB & RBW 300 kHz

SWT 12.6 ps & VBW 1 MHz Mode Auto FFT

@ 1Pk Max

10 dBm

M1[1] -4.09 dBm

9.1955940 GHz

M2[1] -29.93 dBm)|

2.1892900 GHz

0 dem

-10 dBm

S SN ey

-20 dBm

-30 dBm

N

e

-50 dBm

-60 dBm

-70 dBm

CF 5.2 GHz

1001 pts Span 30.0 MHz

Marker
Type | Ref | Tre |

X-value | ¥-wvalue | Function | Function Result |

M1 1
M2 1
M3 1

-4.09 dBm
-29.93 dBm
-30.02 dBém

5.195594 GHz
5.18929 GHz
5.21023 GHz

I

] L

Date: Z20.DEC.Z2023 06:2

8:25

Report No.: A2311277-C01-R08
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-26dB Bandwidth NVNT a 5240MHz Antl

Spectrum | ':%:'

Ref Level 20.00 dBm  Offset 11.65 dB & RBW 300 kHz

o Att 30de  SWT 12,6 ys & ¥YBW 1 MHz Mode auto FFT
SGL Count 100/100
@ 1Pk Max
M1[1] -1.44 dBm|
5.2415880 GHz
e M2[1] -27.32 dBm
M1
0 dem W 5.2297700 GHz
-10 dBm ik
-20 dBm

M2 M3

-30 dBm

]
-50 dBm
-60 dBm
-70 dBm
CF 5.24 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 | 1 5.241588 GHz -1.44 dBm
M2 | 1 5.22977 GHz -27.32 dBm |
M3 1 5.25041 GHz -27.27 dBm
il ] (]
Date: 20.DEC.2023 06:35:32

-26dB Bandwidth NVNT n20 5180MHz Antl

Spectrum | ':%:'

Ref Level 20.00 dBm  Offset 11.60 d& & RBW 300 kHz

o Att 30de  SWT 12,6 ys & ¥YBW 1 MHz Mode auto FFT
SGL Count 100/100
@ 1Pk Max
M1[1] -3.57 dBm|
5.1811090 GHz
10 dBm mM2[1] -29.36 dBm)|
W 5.1695900 GH
0 dBm L] -
R0 [\MW
10 dim S [P

-20 dBm

M2 \“7:
-30 dem

-4, dglm> T

-50 dBm

-60 dBm

-70 dBm

CF 5.18 GHz 1001 pts Span 30.0 MHz

Marker

Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 | 1 5.181109 GHz -3.57 dBm
M2 | 1 5.16959 GHz -29.36 dBm |
M3 1 5.19107 GHz -29.55 dBm

Date: Z0.DEC.2023 08:24:28
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-26dB Bandwidth NVNT n20 5200MHz Ant1

Spectrum | ':%:'

Ref Level 20.00 dBm  Offset 11.46 dB & RBW 300 kHz

o Att 30de  SWT 12,6 ys & ¥YBW 1 MHz Mode auto FFT
SGL Count 100/100

@ 1Pk Max

M1[1] -3.33 dBm
5.2018280 GHz|
M2[1] -29.17 dBm
5.1894100 GHz|

10 dem

0 dBm —

-10 dBm "W‘AM MWW

-20 dBm

M2 \Q}
-30 dBm

[\ap) B

-50 dBm

-60 dBm

-70 dBm

CF 5.2 GHz 1001 pts Span 30.0 MHz
Marker

Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 | 1 5.201828 GHz -3.33 dBm
M2 | 1 5.18941 GHz -29.17 dBm |
M3 1 5.21056 GHz -29.04 dBm

I ] )

Date: Z0.DEC.Z2023 08:30:10

-26dB Bandwidth NVNT n20 5240MHz Antl

Spectrum | ':%:'

Ref Level 20.00 dBm  Offset 11.65 dB & RBW 300 kHz

o Att 30de  SWT 12,6 ys & ¥YBW 1 MHz Mode auto FFT
SGL Count 100/100

@ 1Pk Max

M1[1] -2.50 dBm

5.2440760 GHz|

mM2[1] -28.46 dBm|
V11 5.2296800 GH

0 dBm M1 2

10 dem

-10 dBm

-20 dBm

-30 dBm

e [Py

-50 dBm

-60 dBm

-70 dBm

CF 5.24 GHz 1001 pts Span 30.0 MHz
Marker

Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 | 1 5.244076 GHz -2.50 dBm
M2 | 1 5.22968 GHz -28.46 dBm |
M3 1 5.25071 GHz -28.47 dBm

J1 J L

Date: 20.DEC.2023 08:36:18
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Spectrum

-26dB Bandwidth NVNT n40 5190MHz Antl

(=]

Ref Level 20.00 dBm
j= Att 30 dB
SGL Count 100/100

Offset 11.50 dB & RBW 300 kHz

SWT 253 ps @ VBW 1 MHz Mode Auto FFT

@ 1Pk Max

10 dem

M1[1] -5.49 dBm

5.1855040 GHz

0 dem

mM2[1] -31.10 dBm)|

5.1710400 GHz|

-10 dBm

WL

/o mﬁmw\»ﬂm iy Al

-20 dBm

i

-30 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.19 GHz

1001 pts Span 60.0 MHz

Marker
Type | Ref | Trc |

X-value Y-value | Function | Function Result

5.185504 GHz
5.17104 GHz
5.20896 GHz

-5.49 dBm
-31.10 dBrm |
-30.58 dBrn

Date: Z0.DEC.Z2023

Spectrum

08:49:52

-26dB Bandwidth NVNT n40 5230MHz Antl

(=]

Ref Level 20.00 dBm
j= Att 30 dB
SGL Count 100/100

Offset 11.60 dB & RBW 300 kHz

SWT 253 ps @ VBW 1 MHz Mode Auto FFT

@ 1Pk Max

M1[1] -5.95 dBm

5.2230470 GHz

10 dem

0 dem

-31.23 dBm)|
5.2111000 GHz|

mM2[1]

-10 dBm

T

. Ay W e

Fakan . WYY

-20 dBm

-30 dBm

197

-50 dBm

WAL

-60 dBm

-70 dBm

CF 5.23 GHz

1001 pts Span 60.0 MHz

Marker
Type | Ref | Trc |

X-value Y-value | Function | Function Result

1
1
1

5.223047 GHz
5.2111 GHz
5.24914 GHz

-5.95 dBm
-31.23 dérm |
-31.73 dBm

Il

Date: 20.DEC.2023

08:58:

58:53



Page 18 of 107 Report No.: A2311277-C01-R08

Occupied Channel Bandwidth

Condition | Mode | Frequency (MHz) | Antenna 99% OBW

(MH2)
NVNT a 5180 Antl 16.484
NVNT a 5200 Antl 16.513
NVNT a 5240 Antl 16.484
NVNT n20 5180 Antl 17.712
NVNT n20 5200 Antl 17.682
NVNT n20 5240 Antl 17.712
NVNT n40 5190 Antl 35.844
NVNT n40 5230 Antl 35.844

OBW NVNT a 5180MHz Antl

Spectrum | ':%1

Ref Level 20.00 dBm Offset 11.60 d& & RBW 200 kHz

o Att 30de  SWT 19ps @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
M1[1] -45.27 dBm
5,1950000 GHz
10 dem Occ Bw 16.483516484 MHz|
0 dem
10 dBm T L romhn WMW)
-20 dBm

o

-50 dBm
-60 dBm
-70 dBm
CF 5.18 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 5.195 GHz -45.27 dBm
T1 1 5.1718781 GHz -13.03 dBm Occ Bw 16.483516484 MHz
T2 1 5.1883616 GHz -12.20 dBm
il ] (]
Date: 20.DEC.2023 06:18:40

OBW NVNT a 5200MHz Antl

Spectrum | :%’n

Ref Level 20.00 dém  Offset 11.46 db & RBW 200 kHz

o Att 30ds  SWT 19 ps &» VBW 1 MHz Mode Auto FFT
SGL Count 1007100

@ 1Pk Max

M1[1] -44.11 dBm|
5.2150000 GHz|
Occ Bw 16.513486513 MHz

10 dem

0 dem
.10 dBm T st S p sy ity | g iepipeal om0 T2

/ |

-20 dBm
L/

-30 dBm /_M/
-40 dBm
e et A

-50 dBm

-60 dBm

-70 dBm

CF 5.2 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 5.215 GHz -44.11 dBm
T1 1 5.1919081 GHz -12.29 dBm Occ Bw 16.513486513 MHz
T2 1 5.2084216 GHz -13.02 dBm

Il ] )

Date: 20.DEC.2023 06:28:15
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Spectrum

OBW NVNT a 5240MHz Antl

(=]

j= Att
SGL Count 100/100

Ref Level 20.00 dBm
30 dB

Offset 11.65 dB & RBW 200 kHz

SWT 19ps @ VBW 1 MHz Mode Auto FFT

@ 1Pk Max

10 dem

M1[1] -44.09 dBm|

5.2550000 GHz

0 dem

Occ Bw 16.483516484 MHz

-10 dBm

-20 dBm

-30 dBm

"~

N

40

-50 dBm

-60 dBm

-70 dBm

CF 5.24 GHz

1001 pts Span 30.0 MHz

Marker

Y-value | Function | Function Result |

Type | Ref | Trc |
1

T1 [ 1
T2 1

5.255 GHz
5.2319381 GHz
5.2484216 GHz

-44.09 dBm
-9.50 dBm |
-11.34 dBrn

Occ Bw 16.483516484 MHz

Il

J "

Date: Z0.DEC.Z2023

Spectrum

06

135:20

OBW NVNT n20 5180MHz Antl

(=]

j= Att
SGL Count 100/100

Ref Level 20.00 dBm
30 dB

Offset 11.60 dB & RBW 200 kHz

SWT 19ps @ VBW 1 MHz Mode Auto FFT

@ 1Pk Max

M1[1] -42.87 dBm|

5.1950000 GHz

10 dem

0 dem

Occ Bw 17.712287712 MHz

-10 dBm

U P L

-20 dBm

-30 dBm

-40.d

-50 dBm

-60 dBm

-70 dBm

CF 5.18 GHz

1001 pts Span 30.0 MHz

Marker

X-value Y-value | Function | Function Result |

Type | Ref | Trc |
1

5.195 GHz
5.1712188 GHz
5.1889311 GHz

-42.87 dBm
-12.73 dérm |
-11.93 dBm

Occ Bw 17.712287712 MHz

! )

Date: 20.DEC.2023
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OBW NVNT n20 5200MHz Antl

Spectrum | ':%:'

Ref Level 20.00 dBm  Offset 11.46 dB & RBW 200 kHz

o Att 30de  SWT 19ps @ VBW 1 MHz Mode Auto FFT
SGL Count 1007100
@ 1Pk Max
mM1[1] -43.20 dBm
5.2150000 GHz
10 dem Occ Bw 17.682317682 MHz|
0 dem
10 dBm TW'V‘JI\""W“H‘ WMW;
3
-20 dBm

-30 dem \
L ~

-40 dB W

-50 dBm

-60 dBm

-70 dBm

CF 5.2 GHz 1001 pts Span 30.0 MHz

Marker

Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 | 1 5.215 GHz -43.20 dBm
T1 | 1 5.1913087 GHz -11.60 dBm | Occ Bw 17.682317682 MHz
T2 1 5.208991 GHz -12.83 dBm

I ] )

Date: Z0.DEC.Z2023 08:30:01

OBW NVNT n20 5240MHz Antl

Spectrum | ':%:'

Ref Level 20.00 dBm  Offset 11.65 dB & RBW 200 kHz

o Att 30de  SWT 19ps @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
M1[1] -41.79 dBm)|
5.,2550000 GHz
10 dBm Occ Bw 17.712287712 MHz
0 dem
M fornd A b | T2
10 dBm XW j“”‘"’“’"‘""
-20 dBm

-30 dBm \\\
40 dB -
| -0 dpt o]

-50 dBm

-60 dBm

-70 dBm

CF 5.24 GHz 1001 pts Span 30.0 MHz

Marker

Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 | 1 5.255 GHz -41.79 dBm
T1 | 1 5.2313087 GHz -11.19 dBm | Occ Bw 17.712287712 MHz
T2 1 5.249021 GHz -11.71 dBm

J1 J L

Date: 2Z0.DEC.2023 08:36:07
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Spectrum

OBW NVNT n40 5190MHz Antl

(=]

Ref Level 20.00 dBm
j= Att 30 dB
SGL Count 100/100

Offset 11.50 dB & RBW 500 kHz

SWT 15.1 ps & ¥VBW 2 MHz Mode auto FFT

@ 1Pk Max

M1[1]

10 dem

0 dem

Occ Bw

-41.04 dBm)|
5.,2200000 GHz
35.844155844 MHz|

-10 dBm

FM\AFM,—AM

-20 dBm /

-30 dBm /

ey S

—
| 1
L

-50 dBm

-60 dBm

-70 dBm

CF 5.19 GHz

1001 pts

Span 60.0 MHz

Marker

X-value Y-value | Function |

Function Result |

Type | Ref | Trc |
1

T1 [ 1
T2 1

5.22 GHz
5.1721978 GHz
5.208042 GHz

-41.04 dBm
-10.38 dBr |
-10.17 dBrn

Occ Bw

35.844155844 MHz

Il

Date:

Spectrum

Z20.DEC.2023 08:

49:39

OBW NVNT n40 5230MHz Antl

(=]

Ref Level 20.00 dBm
j= Att 30 dB
SGL Count 100/100

Offset 11.60 dB & RBW 500 kHz

SWT 15.1 ps & ¥VBW 2 MHz Mode auto FFT

@ 1Pk Max

10 dem

M1[1]

0 dem

Occ Bw

-40.98 dBm)|
5.2600000 GHz
35.844155844 MHz|

-10 dBm

N A ]

— e

-20 dBm /
-30 dBm

L efp oo /'/

-50 dBm

-60 dBm

-70 dBm

CF 5.23 GHz

1001 pts

Span 60.0 MHz

Marker

X-value Y-value | Function |

Function Result |

Type | Ref | Trc |
1

T1 [ 1
T2 1

5.26 GHz
5.2123177 GHz
5.2481618 GHz

-40.98 dBm
-9.69 dBm |
-9.08 dBm

Occ Bw

35.844155844 MHz

Il

Date:
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Band 2 (5250-5350 MHz):
-26dB Bandwidth

Condition | Mode | Frequency (MHz) | Antenna | -26 dB Bandwidth (MHz)
NVNT a 5260 Antl 20.37
NVNT a 5280 Antl 20.46
NVNT a 5320 Antl 20.94
NVNT n20 5260 Antl 20.82
NVNT n20 5280 Antl 20.82
NVNT n20 5320 Antl 21.48
NVNT | n40 5270 Ant1 38.04
NVNT | n40 5310 Antl 38.28
-26dB Bandwidth NVNT a 5260MHz Ant1
Spectrum [%]
Ref Level 20.00 dém Offset 11.65 db & RBW 300 kHz
ko Att 30de8 SWT 126 us @ VBW 1 MHz Mode Auto FFT
SGL Count 1007100
@ 1Pk Max
M1[1] -2.06 dBm
10 dém M2[1] > 2 dam
0 dBm N1 5.2499800 GHZ|
AT V]
-10 dBm /m M
-20 dBm
M2, M3
a7 ~
\.\w\{\
40 g8 =
-50 dBm
-60 dBm
70 dBm
CF 5.26 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-wvalue | Function | Function Result |
M1 1 5.257153 GHz -2.06 dBm
M2 1 £.24998 GHz -27.87 dBm
M3 1 £.27035 GHz -27.99 dBm
| ) =

-26dB Bandwidth NVNT a 5280MHz Antl

Spectrum [%]
Ref Level 20.00 dBm
jo Att 30 dB
SGL Count 100/100

@ 1Pk Max

Offset 11.80 dB & RBW 300 kHz

SWT 12.6 ps & VBW 1 MHz Mode Auto FFT

-3.47 dBm
5.2847650 GHz
-29.43 dBm)|
2.2696500 GHz

M1[1]

10 dBm M2[1]

11

0 dem

-10 dBm

-20 dBm

\E;F}

-30 dBm
-
|40

-50 dBm

My

-60 dBm

-70 dBm

CF 5.28 GHz
Marker
Type | Ref | Tre |

1001 pts Span 30.0 MHz

X-value | ¥-wvalue | Function | Function Result |

M1 1
M2 1
M3 1

5.284765 GHz
5.26965 GHz
5.29011 GHz

-3.47 dBm
-29.43 dém
-29.46 dBm

I

] L

Date: Z0.DEC.Z2023
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-26dB Bandwidth NVNT a 5320MHz Antl

Spectrum | ':%:'

Ref Level 20.00 dBm Offset 11.51 d& & RBW 300 kHz

o Att 30de  SWT 12,6 ys & ¥YBW 1 MHz Mode auto FFT
SGL Count 100,100
@ 1Pk Max
M1[1] “3.67 dBm
5.3170930 GHz
10 dBm m2[1] -29.61 dBm
5.3096200 GH
0 dem ok z

o WWW R AT M
-20 dBm i / ’\
-30 dBm {5l ¥

A
-50 dBm
-60 dBm
-70 dBm
CF 5.32 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 | 1 5.317093 GHz -3.67 dBm
M2 | 1 5.30962 GHz -29.61 dBm |
M3 1 5.33056 GHz -29.65 dBm
il ] (]
Date: 20.DEC.2023 09:17:26

-26dB Bandwidth NVNT n20 5260MHz Antl

Spectrum | ':%:'

Ref Level 20.00 dBm  Offset 11.68 d& & RBW 300 kHz

o Att 30de  SWT 12,6 ys & ¥YBW 1 MHz Mode auto FFT
SGL Count 100/100
@ 1Pk Max
M1[1] ~2.97 dBm)
5.2583820 GHz|
10 dBm mM2[1] -28.86 dBm
0 dem M1 5.2495900 GHz
[ /S | |
16 o e g {/\,N‘-m M
-20 dBm

M2 \\1{
-30 dBm

e

e A

=40, dBm =
-50 dBm
-60 dBm
-70 dBm
CF 5.26 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |

M1 | 1 5.258382 GHz -2.97 dBm

M2 | 1 5.24959 GHz -28.86 dBm |

M3 1 5.27041 GHz -28.91 dBm

il ] (]

Date: 20.DEC.2023 08:34:51
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-26dB Bandwidth NVNT n20 5280MHz Antl

Spectrum | ':%:'

Ref Level 20.00 dBm  Offset 11.80 d& & RBW 300 kHz

o Att 30de  SWT 12,6 ys & ¥YBW 1 MHz Mode auto FFT
SGL Count 100/100

@ 1Pk Max

M1[1] -1.99 dBm

5.2766130 GHz|
M2[1] -27.96 dBm
M1 5.2695600 GHZ|

0 dem
-10 dBm WMW MWW

-20 dBm

10 dem

-30 dBm /_/ ]

4 carh -

-50 dBm

-60 dBm

-70 dBm

CF 5.28 GHz 1001 pts Span 30.0 MHz
Marker

Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 | 1 5.276613 GHz -1.99 dBm
M2 | 1 5.26056 GHz -27.96 dBm |
M3 1 5.29038 GHz -27.85 dBm

I ] )

Date: Z0.DEC.Z2023 09:39:23

-26dB Bandwidth NVNT n20 5320MHz Antl

Spectrum | ':%:'

Ref Level 20.00 dBm Offset 11.51 d& & RBW 300 kHz

o Att 30dB  SWT 126 ps @ YBW 1 MHz Mode auto FFT
SGL Count 100/100
@ 1Pk Max
M1[1] -2.27 dBm
5.3186510 GHz|
10 dBm mM2[1] -28.01 dBm
0 dBm M1 5.3092600 GHz|
foseruns [~
16 o W (JJW\/]\/ W
-20 dBm
M2 Sz

T
-30 dBm
o] al haW

'l
-50 dBm
-60 dBm
-70 dBm
CF 5.32 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 | 1 5.318651 GHz -2.27 dBm
M2 | 1 5.30926 GHz -28.01 dBm |
M3 1 5.33074 GHz -28.12 dBm

J1 J L

Date: 2Z0.DEC.2023 09:43:16
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Spectrum

-26dB Bandwidth NVNT n40 5270MHz Antl

=)

j= Att
SGL Count 100/100

Ref Level 20.00 dBm
30 dB

Offset 11.79 dB & RBW 300 kHz

SWT 253 ps @ VBW 1 MHz Mode Auto FFT

@ 1Pk Max

10 dem

M1[1] -5.53 dBm

5.2734770 GHz

0 dem

mM2[1] -30.72 dBm,|

5.2512200 GHz|

-10 dBm

WL

ot e

RATARELY

-20 dBm

-30 dBm

o]

hupa elfehrey

A
VaTd

-50 dBm

-60 dBm

-70 dBm

CF 5.27 GHz

1001 pts Span 60.0 MHz

Marker
Type | Ref | Trc |

X-value Y-value | Function | Function Result

1
1
1

5.273477 GHz
5.25122 GHz
5.28926 GHz

-5.53 dBm
-30.72 dBr |
-31.24 dBm

Il

Date: Z0.DEC.Z2023

Spectrum

10:02:41

-26dB Bandwidth NVNT n40 5310MHz Antl

=)

Ref Level 20.00 dB
j= Att 30d
SGL Count 100/100

m
B

Offset 11.50 dB & RBW 300 kHz

SWT 253 ps @ VBW 1 MHz Mode Auto FFT

@ 1Pk Max

M1[1] -7.19 dBm

5.3047250 GHz

10 dem

0 dem

-32.34 dBm,
5.2911600 GHz|

mM2[1]

-10 dBm

w1

af x i oy f\wﬂh"“f\‘_nﬂl

-20 dBm

L

T

-30 dBm

re—.)

]

5—4

40 dpm

-50 dBm

-60 dBm

-70 dBm

CF 5.31 GHz

1001 pts Span 60.0 MHz

Marker
Type | Ref | Trc |

X-value Y-value | Function | Function Result

1
1
1

5.304725 GHz
5.29116 GHz
5.32944 GHz

-7.19 dBm
-32.34 dér |
-32.95 dBm

Il

Date: 20.DEC.2023

10:34:37
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Occupied Channel Bandwidth

Condition | Mode | Frequency (MHz) | Antenna 99% OBW

(MH2)
NVNT a 5260 Antl 16.543
NVNT a 5280 Antl 16.484
NVNT a 5320 Antl 16.424
NVNT n20 5260 Antl 17.652
NVNT n20 5280 Antl 17.592
NVNT n20 5320 Antl 17.682
NVNT n40 5270 Antl 35.724
NVNT n40 5310 Antl 35.784

Spectrum |

OBW NVNT a 5260MHz Antl

(=]

Ref Level 20.00 dBm
jo Att 30 dB
SGL Count 100/100

Offset 11.68 dB & RBW 200 kHz

SWT 19 ps @ VBW 1 MHz Mode Auto FFT

@ 1Pk Max

10 dBm

M1[1]

0 dem

Occ Bw

-43.25 dBm)|
5.2750000 GHz
16.543456543 MHz

-10 dBm

-20 dBm

-30 dBm

Bl

-50 dBm

-60 dBm

-70 dBm

CF 5.26 GHz

1001 pts

Span 30.0 MHz

Marker
Type | Ref | Tre |

X-value | ¥-wvalue | Function |

Function Result |

5.275 GHz
5.2518781 GHz
5.2684216 GHz

-43.25 dBm
-11.93 dBm
-11.21 dBm

Occ Bw

16.543456543 MHz

Date: Z0.DEC.Z2023 09

Spectrum |

:06:59

OBW NVNT a 5280MHz Antl

(=]

Ref Level 20.00 dBm
j= Att 30 dB
SGL Count 100/100

Offset 11.80 dB & RBW 200 kHz

SWT 19ps @ VBW 1 MHz Mode Auto FFT

@ 1Pk Max

10 dBm

M1[1]

0 dem

Occ Bw

-43.97 dBm)|
5.2950000 GHz
16.483516484 MHz

-10 dBm

?
%

e A ey o

-20 dBm

-30 dBm

\\

™~

vy

-50 dBm

-60 dBm

-70 dBm

CF 5.28 GHz

1001 pts

Span 30.0 MHz

Marker
Type | Ref | Tre |

X-value | ¥-wvalue | Function |

Function Result |

5.285 GHz
5.2718781 GHz
5.2883616 GHz

-43.97 dBm
-12.84 dBm
-12.77 dBm

Occ Bw

16.483516484 MHz

Date: 20.DEC.2023 09:11:
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OBW NVNT a 5320MHz Antl

Spectrum | ':%:'

Ref Level 20.00 dBm Offset 11.51 dB & RBW 200 kHz

o Att 30dB  SWT 19 ps @ VBW 1 MHz Mode asuto FFT
SGL Count 1007100
@ 1Pk Max
mM1[1] -44.,53 dBm
5.3350000 GHz
10 dem Occ Bw 16.423576424 MHz|
0 dem
10 dbm Tt e st | a2

/ \

-30 dBm ﬁr/
4 e
APy etn ]

-50 dBm
-60 dBm
-70 dBm
CF 5.32 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 | 1 5.335 GHz -44.53 dBm
T1 | 1 5.3119081 GHz -11.81 dBm | Occ Bw 16.423576424 MHz
T2 1 5.3283317 GHz -11.77 dBm
il ] (]
Date: 20.DEC.2023 09:17:16

OBW NVNT n20 5260MHz Antl

Spectrum | ':%:'

Ref Level 20.00 dBm Offset 11.68 d& & RBW 200 kHz

o Att 30de  SWT 19ps @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100

@ 1Pk Max

M1[1] -42.56 dBm|
5.2750000 GHz|
Occ Bw 17.652347652 MHz

10 dem

0 dem
10 dam [ L nr ™ WA e A s, bne N WA A TR

-20 dBm

-30 dem
e L

-50 dBm

-60 dBm

-70 dBm

CF 5.26 GHz 1001 pts Span 30.0 MHz
Marker

Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 | 1 5.275 GHz -42.56 dBm
T1 | 1 5.2513087 GHz -11.35 dBm | Occ Bw 17.652347652 MHz
T2 1 5.268961 GHz -12.60 dBm

J1 J L

Date: 2Z0.DEC.2023 09:34:39
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OBW NVNT n20 5280MHz Antl

Spectrum | ':%:'

Ref Level 20.00 dBm Offset 11.80 d& & RBW 200 kHz

o Att 30de  SWT 19ps @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
M1[1] -42.31 dBm
5,2950000 GHz
10 dBm Occ Bw 17.592407592 MHz
0 dem
Ti bt ey PELPLAUWIVN T
10 dBm perern iy el
-20 dBm

-30 dem ‘\\
L =

sy N r\w
-50 dBm
-60 dBm
-70 dBm
CF 5.28 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 | 1 5.295 GHz -42.31 dBm
T1 | 1 5.2713387 GHz -9.95 dBm | Occ Bw 17.592407592 MHz
T2 1 5.2889311 GHz -9.68 dBm
il ] (]

Date: Z0.DEC.Z2023 09:39:10

OBW NVNT n20 5320MHz Antl

Spectrum | ':%:'

Ref Level 20.00 dBm Offset 11.51 dB & RBW 200 kHz

o Att 30de  SWT 19ps @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
M1[1] -44.60 dBm)|
5.3350000 GHz
10 dem Occ Bw 17.682317682 MHz|
0 dem
10 dam T T B A i Aaded A T R P =)
-20 dBm \

-30 dBm \\\
o4 Ao ]

-50 dBm

-60 dBm

-70 dBm

CF 5.32 GHz 1001 pts Span 30.0 MHz

Marker

Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 | 1 5.335 GHz -44.60 dBm
T1 | 1 5.3113387 GHz -10.30 dBm | Occ Bw 17.682317682 MHz
T2 1 5.329021 GHz -12.36 dBm

J1 J L

Date: 20.DEC.2023 08:43:01
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OBW NVNT n40 5270MHz Antl

Spectrum ':%:'
Ref Level 20.00 dBm Offset 11.79 d& & RBW 500 kHz
o Att 30de  SWT 15.1 ps & ¥VBW 2 MHz Mode auto FFT
SGL Count 100/100
@ 1Pk Max
M1[1] -38.64 dBm
5.3000000 GHz
10 dem Occ Bw 35.724275724 MHz|
0 dem
1 | T2
10 dBm WWW f,w—l"\,_rvw i SOV SR =
-20 dBm / \
-30 dBm
i
e /(‘/ \AM o
-50 dBm
-60 dBm
-70 dBm
CF 5.27 GHz 1001 pts Span 60.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 | 1 5.3 GHz -38.64 dBm
T1 | 1 5.2523177 GHz -9.39 dBm | Occ Bw 35.724275724 MHz
T2 1 5.288042 GHz -8.71 dBm
il ] (]
Date: 20.DEC.2023 10:02:20
OBW NVNT n40 5310MHz Antl
Spectrum ':%:'
Ref Level 20.00 dBm  Offset 11.50 d& & RBW 500 kHz
o Att 30de  SWT 15.1 ps & ¥VBW 2 MHz Mode auto FFT
SGL Count 100/100
@ 1Pk Max
M1[1] -41,77 dBm
5.3400000 GHz
10 dem Occ Bw 35.784215784 MHz|
0 dem
11 | MR PR o, e o Tz
10 dBm . W\_,_\_,H J/""“*"—’w -
-20 dBm / \
-30 dBm / \L
P
) ARy 7 ~ g
-50 dBm
-60 dBm
-70 dBm
CF 5.31 GHz 1001 pts Span 60.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 | 1 5.34 GHz -41.77 dBm
T1 | 1 5.2922577 GHz -10.56 dBm | Occ Bw 35.784215784 MHz
T2 1 5.328042 GHz -10.08 dBm

Il J

Date: 2Z0.DEC.2023 10:34:18
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Band 3 (5500-5700 MHz):
-26dB Bandwidth

Condition

Mode

Frequency (MHz) | Antenna

-26 dB Bandwidth (MHz)

NVNT a

5500 Antl

20.28

NVNT a

5580 Antl

20.73

NVNT a

5700 Antl

20.88

NVNT

n20

5500 Antl

21.27

NVNT

n20

5580 Antl

21.21

NVNT

n20

5700 Antl

21.87

NVNT

n40

5510 Antl

37.8

NVNT

n40

5670 Antl

37.98

Spectrum |

-26dB Bandwidth NVNT a 5500MHz Antl

=)

Ref Level 20.00 dBm
j= Att 30 dB
SGL Count 100/100

Offset 11.44 dB & RBW 300 kHz

SWT 12,6 ys & ¥YBW 1 MHz Mode auto FFT

@ 1Pk Max

10 dem

M1[1]

0 dem

mM2[1]

-3.22 dBm
5.4983520 GHz
-29.19 dBm)|
5.4901900 GHz

-10 dBm

WM%

-20 dBm

-30 dBm

s

WA

-0 dBim=

-50 dBm

-60 dBm

-70 dBm

CF 5.5 GHz

1001 pts

Span 30.0 MHz

Marker
Type | Ref | Trc |

X-value Y-value | Function |

Function Result |

M1 1
M2 1
M3 1

5.498352 GHz
5.49019 GHz
5.51047 GHz

-3.22 dBm
-29.19 dBm
-29.15 dBm

Il

Date: 20.DEC.2023 10

Spectrum |

:43:28

-26dB Bandwidth NVNT a 5580MHz Antl

=)

Ref Level 20.00 dBm
j= Att 30 dB
SGL Count 100/100

Offset 11.77 dB & RBW 300 kHz

SWT 12,6 ys & ¥YBW 1 MHz Mode auto FFT

@ 1Pk Max

10 dem

M1[1]

0 dem

mM2[1]
1

-3.23 dBm
5.5778720 GHz
-29.17 dBm)|
5.5696500 GHz

-10 dBm

-20 dBm

-30 dBm

-04Em

-50 dBm

-60 dBm

-70 dBm

CF 5.58 GHz

1001 pts

Span 30.0 MHz

Marker

X-value Y-value | Function |

Function Result |

Type | Ref | Trc |
M1 1
M2 1
M3 1

5.577872 GHz
5.56965 GHz
5.59038 GHz

-3.23 dBm
-29.17 dBm
-29.05 dBm

Il

Date: 20.DEC.2023

10:46:31
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-26dB Bandwidth NVNT a 5700MHz Antl

Spectrum ':%:'
Ref Level 20.00 dBm Offset 11.73 d& & RBW 300 kHz
o Att 30de  SWT 12,6 ys & ¥YBW 1 MHz Mode auto FFT
SGL Count 100/100
@ 1Pk Max
M1[1] -3.78 dBm
5.6936460 GHz
10 dBm mM2[1] -29.61 dBm
1 5.6895300 GH
0 dem b z
MWV\,\;\N \/\,r—\w\j
10 dem / W W_\
-20 dBm

fv"‘E/
-30 dBm

N

T e

e

-50 dBm
-60 dBm
-70 dBm
CF 5.7 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 5.693646 GHz -3.78 dBm
M2 1 5.68953 GHz -29.61 dBm |
M3 1 5.71041 GHz -29.66 dBm
il ] (]

Date: Z0.DEC.Z2023

Spectrum

10:51:23

-26dB Bandwidth NVNT n20 5500MHz Antl

=)

SGL Count 100/100

Ref Level 20.00 dBm
j= Att 30 dB

Offset 11.44 dB & RBW 300 kHz
SWT 12,6 ys & ¥YBW 1 MHz Mode auto FFT

@ 1Pk Max
M1[1] -3.58 dBm|
5.5054850 GHz
10 dem M2[1] -29.54 dBm
0 dBm hi 5.4893500 GHz
)
L e WM
-10 dBm PNk’ A T

-20 dBm

ry
-30 dBm

. I
540, e ]
-50 dBm
-60 dBm
-70 dBm
CF 5.5 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 5.505485 GHz -3.58 dBm
M2 1 5.48935 GHz -29.54 dBm |
M3 1 5.51062 GHz -29.48 dBm

Date: 20.DEC.2023

11:
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Spectrum

-26dB Bandwidth NVNT n20 5580MHz Ant1

=)

Ref Level 20.00 dBm

Offset 11.77 dB & RBW 300 kHz

o Att 30de  SWT 12,6 ys & ¥YBW 1 MHz Mode auto FFT
SGL Count 100/100
@ 1Pk Max
M1[1] -2.83 dBm|
5.5741260 GHz
10 dBm mM2[1] -28.67 dBm|
5.5695300 GH
AN
. H/WW WW "\/‘u-\/\

-20 dem
r;;/
-30 dBm

0 g

-50 dBm

-60 dBm

-70 dBm

CF 5.58 GHz

1001 pts

Span 30.0 MHz

Marker
Type | Ref | Trc |

X-value

Y-value | Function

Function Result |

5.574126 GHz
5.56953 GHz
5.59074 GHz

-2.83 dBm
-28.67 dBrn |
-28.69 dBm

Date: Z0.DEC.Z2023 11:

Spectrum

-26dB Bandwidth NVNT n20 5700MHz Antl

=)

Ref Level 20.00 dBm
j= Att 30 dB
SGL Count 100/100

Offset 11.73 dB & RBW 300 kHz

SWT

12,6 ys & ¥YBW 1 MHz Mode auto FFT

@ 1Pk Max

M1[1]

10 dem

0 dem

BAl

mM2[1]

-3.77 dBm
5.6962840 GHz
-29.67 dBm)|
5.6894700 GHz

-10 dBm

MMWJ‘

-20 dBm

-30 dBm

N

0 ]

-50 dBm

-60 dBm

-70 dBm

CF 5.7 GHz

1001 pts

Span 30.0 MHz

Marker
Type | Ref | Trc |

X-value

Y-value | Function

Function Result |

5.696284 GHz
5.68947 GHz
5.71134 GHz

-3.77 dBm
-29.67 dBrn |
-29.72 dBrm

Date: 2Z0.DEC.2023 11

:36:1
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Spectrum

-26dB Bandwidth NVNT n40 5510MHz Antl

=)

j= Att
SGL Count 100/100

Ref Level 20.00 dBm
30 dB

Offset 11.50 dB & RBW 300 kHz

SWT 253 ps @ VBW 1 MHz Mode Auto FFT

@ 1Pk Max

10 dem

M1[1] -4.98 dBm

5.5022080 GHz

0 dem

mM2[1] -30.92 dBm)|

5.4911600 GHz|

-10 dBm

g PN VAPt N e

-20 dBm

e

-30 dBm

ray
fporm” N

| 8]

-50 dBm

-60 dBm

-70 dBm

CF 5.51 GHz

1001 pts Span 60.0 MHz

Marker
Type | Ref | Trc |

X-value Y-value | Function | Function Result

5.502208 GHz
5.49116 GHz
5.52896 GHz

-4.98 dBm
-30.92 dBrn |
-30.17 dBrn

Date: Z0.DEC.Z2023

Spectrum

11:54:50

-26dB Bandwidth NVNT n40 5670MHz Antl

=)

Ref Level 20.00 dBm
j= Att 30 dB
SGL Count 100/100

Offset 11.84 dB & RBW 300 kHz

SWT 253 ps @ VBW 1 MHz Mode Auto FFT

@ 1Pk Max

M1[1] -7.11 dBm

5.6743160 GHz

10 dem

0 dem

mM2[1] -32.53 dBm|

5.6511600 GHZz|

-10 dBm

M1

nf\.n,"\

[y et ASAT LI PELN

-20 dBm

K=k

/

Te—_]

-30 dBm

AR

-50 dBm

-60 dBm

-70 dBm

CF 5.67 GHz

1001 pts Span 60.0 MHz

Marker
Type | Ref | Trc |

X-value Y-value | Function | Function Result

1
1
1

5.674316 GHz
5.65116 GHz
5.68914 GHz

-7.11 dBm
-32.53 dBr |
-32.43 dBm

Il

Date: 20.DEC.2023

12:00:25



Page 34 of 107

Occupied Channel Bandwidth

Condition | Mode | Frequency (MHz) | Antenna 99% OBW

(MH2)
NVNT a 5500 Antl 16.513
NVNT a 5580 Antl 16.454
NVNT a 5700 Antl 16.454
NVNT n20 5500 Antl 17.592
NVNT n20 5580 Antl 17.622
NVNT n20 5700 Antl 17.562
NVNT n40 5510 Antl 35.784
NVNT n40 5670 Antl 35.724

Spectrum |

OBW NVNT a 5500MHz Antl

=)

Ref Level 20.00 dBm
jo Att 30 dB
SGL Count 100/100

Offset 11.44 dB & RBW 200 kHz

SWT 19 ps @ VBW 1 MHz Mode Auto FFT

@ 1Pk Max

10 dBm

M1[1] -44.70 dBm|

9.9150000 GHz

0 dem

Occ Bw 16.513486513 MHz

-10 dBm

Lp s [P SAmman P e NS S g

-20 dBm

i

|

-30 dBm

A

-

-50 dBm

-60 dBm

-70 dBm

CF 5.5 GHz

1001 pts Span 30.0 MHz

Marker
Type | Ref | Tre |

¥-wvalue | Function | Function Result |

1
1
1

5.515 GHz
5.4818482 GHz
5.5083616 GHz

-44.70 dBm
-12.85 dBm
-13.50 dBm

Occ Bw 16.513486513 MHz

I

Date: Z0.DEC.Z2023

Spectrum |

10:

43:19

OBW NVNT a 5580MHz Antl

=)

Ref Level 20.00 dBm
j= Att 30 dB
SGL Count 100/100

Offset 11.77 dB & RBW 200 kHz

SWT 19ps @ VBW 1 MHz Mode Auto FFT

@ 1Pk Max

10 dBm

M1[1] -44.65 dBm|

9.9950000 GHz

0 dem

Occ Bw 16.453546454 MHz

-10 dBm

sy AT

-20 dBm

-30 dBm

s

M

AT

-50 dBm

-60 dBm

-70 dBm

CF 5.58 GHz

1001 pts

Span 30.0 MHz

Marker
Type | Ref | Tre |

X-value | ¥-wvalue | Function | Function Result |

1
1
1

5.585 GHz
5.5718482 GHz
5.5883017 GHz

-44.65 dBm
-12.68 dBém
-10.44 dBm

Occ Bw 16.453546454 MHz

Il

) X

Date: 20.DEC.2023

10:46:21
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Spectrum

OBW NVNT a 5700MHz Antl

=)

SGL Count 100/100

Ref Level 20.00 dBm  Offset 11.73 dB & RBW 200 kHz
o Att 30de  SWT 19ps @ VBW 1 MHz Mode Auto FFT

@ 1Pk Max

M1[1] -44.16 dBm|
5.7150000 GHz|

10 dem

0 dem

Occ Bw 16.453546454 MHz

-10 dBm

T bl 0 i b e e A Ay T

-20 dBm

/ i

-30 dBm N‘/ M\'\x

|40 BRD

-50 dBm

-60 dBm

-70 dBm

CF 5.7 GHz 1001 pts Span 30.0 MHz

Marker

Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 5.715 GHz -44.16 dBm
T1 1 5.6919081 GHz -12.61 dBm | Occ Bw 16.453546454 MHz
T2 1 5.7083616 GHz -13.26 dBm

il ] (]

Date: Z0.DEC.Z2023

Spectrum

10:51:13

OBW NVNT n20 5500MHz Ant1

=)

SGL Count 100/100

Ref Level 20.00 dBm  Offset 11.44 d& & RBW 200 kHz
o Att 30de  SWT 19ps @ VBW 1 MHz Mode Auto FFT

@ 1Pk Max

10 dem

M1[1] -42.63 dBm|
5.5150000 GHz|

0 dem

Occ Bw 17.592407592 MHz

Lo e oprefinrrterigeenrifon, | popatod Sopses o raneoon e, T

-10 dBm

-20 dBm

N\

-30 dem //J
-40 dBm

RS

-50 dBm

-60 dBm

-70 dBm

CF 5.5 GHz

1001 pts Span 30.0 MHz

Marker

X-value Y-value | Function | Function Result |

Type | Ref | Trc |
1

5.515 GHz -42.63 dBm
5.4913387 GHz -11.29 dBm | Occ Bw 17.592407592 MHz
5.5089311 GHz -12.21 dBm

! )

Date: 20.DEC.2023

11:16:14
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OBW NVNT n20 5580MHz Antl

Spectrum

Ref Level 20.00 dBm

j= Att 30 dB
SGL Count 100/100

@ 1Pk Max

=)

Offset 11.77 dB & RBW 200 kHz

SWT 19ps @ VBW 1 MHz Mode Auto FFT

M1[1] -42.63 dBm|
5.5950000 GHz|

17.622377622 MHz

10 dem

Occ Bw
0 dem

e N Mt Mo\, o B

-10 dBm

-20 dBm

N

-30 dBm

-50 dBm
-60 dBm
-70 dBm
CF 5.58 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 | 1 5.595 GHz -42.63 dBm
T1 | 1 5.5713387 GHz -10.82 dBm | Occ Bw 17.622377622 MHz
T2 1 5.588061 GHz -11.91 dBm
il ] (]
Date: 20.DEC.2023 11

OBW NVNT n20 5700MHz Antl

Spectrum

Ref Level 20.00 dBm

j= Att 30 dB
SGL Count 100/100

@ 1Pk Max

=)

Offset 11.73 dB & RBW 200 kHz

SWT 19ps @ VBW 1 MHz Mode Auto FFT

M1[1] -43.09 dBm|
5.7150000 GHz|

17.562437562 MHz

10 dem

Occ Bw
0 dem

N

-10 dBm

-20 dBm

-30 dBm

-50 dBm

S

-60 dBm

-70 dBm

CF 5.7 GHz

Marker

Type | Ref | Trc |
1

1001 pts Span 30.0 MHz

X-value
5.715 GHz

Y-value |
-43.09 dBm

Function | Function Result |

5.6913387 GHz
5.7089011 GHz

-11.42 dBr |
-10.53 dBrm

Occ Bw

17.562437562 MHz

Date: 20.DEC.2023
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Spectrum

OBW NVNT n40 5510MHz Antl

=)

j= Att
SGL Count 100/100

Ref Level 20.00 dBm
30 dB

Offset 11.50 dB & RBW 500 kHz

SWT

15.1 us & VBW

2MHz Mode

Auto FFT

@ 1Pk Max

10 dem

™M

0 dem

1[1]

Occ Bw

-42.11 dBm)|
5.5400000 GHz
35.784215784 MHz|

-10 dBm

[‘H\/’\A—r\,-

P e

i
)

-20 dBm

-30 dBm

\
\

 -AndR nnvr»/

\J\!\ "

-50 dBm

-60 dBm

-70 dBm

CF 5.51 GHz

1001 pts

Span 60.0 MHz

Marker

X-value

Y-value |

Function |

Function Result |

Type | Ref | Trc |
1

T1 [ 1
T2 1

5.54 GHz
5.4922577 GHz
5.528042 GHz

-42.11 dBm
-8.83 dBm |
-8.74 dBm

Occ Bw

35.784215784 MHz

Il

Date: Z0.DEC.Z2023

Spectrum

OBW NVNT n40 5670MHz Antl

=)

j= Att
SGL Count 100/100

Ref Level 20.00 dBm
30 dB

Offset 11.84 dB & RBW 500 kHz

SWT

15.1 us & VBW

2MHz Mode

Auto FFT

@ 1Pk Max

10 dem

0 dem

M1[1]

Occ Bw

-41.28 dBm)|
5.7000000 GHz
35.724275724 MHz|

-10 dBm

W'\/\MAJ

-20 dBm

-30 dBm

40 dBrie

-50 dBm

-60 dBm

-70 dBm

CF 5.67 GHz

1001 pts

Span 60.0 MHz

Marker

X-value

Y-value |

Funct|

ion |

Function Result |

Type | Ref | Trc |
1

T1 [ 1
T2 1

5.7 GHz
5.6522577 GHz
5.687982 GHz

-41.28 dBm
-9.98 dBm |
-9.61 dBm

Occ Bw

35.724275724 MHz

Il

Date: 20.DEC.2023
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-6dB Bandwidth

Band 4 (5725-5850 MHz):

Condition | Mode Frequency Antenna -6 dB Bandwidth Limit -6 dB Bandwidth Verdict
(MH2) (MH2) (MH2z)
NVNT a 5745 Antl 16.32 0.5 Pass
NVNT a 5785 Antl 16.53 0.5 Pass
NVNT a 5825 Antl 16.53 0.5 Pass
NVNT n20 5745 Antl 16.92 0.5 Pass
NVNT n20 5785 Antl 17.55 0.5 Pass
NVNT n20 5825 Antl 17.61 0.5 Pass
NVNT n40 5755 Antl 35.64 0.5 Pass
NVNT n40 5795 Antl 35.76 0.5 Pass

Ref Lev
o Att

Spectrum |

-6dB Bandwidth NVNT a 5745MHz Antl

(=)

el 20.00 dBm
30 dB

Offset 12.01 dB & RBW 100 kHz

SWT 37.9 ps @ YBW 300 kHz Mode 4Auto FFT

SGL Count 100,100

@ 1Pk Max

10 dBm

M1[1]

0 dem

M2[1]

-6.51 dBm
8.7501250 GHz
-12.44 dBm|
2.7369600 GHz

-10 dBm

M1
i

M3

R e e skl ot

sl
Fjuruwwm

-20 dBm

-30 dBm

-40 dBm

",

-50 dBm

-60 dBm

-70 dBm

CF 5.745 GHz

1001 pts

Span 30.0 MHz

Marker

Type | Ref | Tre |

X-value | ¥-wvalue | Function |

Function Result |

M1
M2
M3

1
1
1

5.750125 GHz
5.736596 GHz
5.75328 GHz

-6.51 dBm
-12.44 dBm
-11.67 dBm

J1 J

Date: Z0.DEC.Z2023

Spectrum |

Ref Level 20.00 dBm

j Att

12:17:57

-6dB Bandwidth NVNT a 5785MHz Antl

(=)

Offset 11.73 dB @ RBW 100 kHz

30dB  SWT 37.9 ps @ YBW 300 kHz Mode 4Auto FFT

SGL Count 100,100

@ 1Pk Max

M1[1]

10 dBm

0 dem

M2[1]

-8.81 dBm
5.7894960 GHz
-14.39 dBm|
a.7768700 GHz

-10 dBm

M1
T
Lia s

ek e

Tivrrre

I

-20 dBm

-30 dBm

-40 dB

S,

-50 dBm

-60 dBm

-70 dBm

CF 5.785 GHz

1001 pts

Span 30.0 MHz

Marker

Type | Ref | Tre |

X-value | ¥-wvalue | Function |

Function Result |

M1
M2
M3

1
1
1

5.789496 GHz
5.77687 GHz
5.7934 GHz

-8.81 dBm
-14.39 dBm
-14.59 dBm

J1 J

Date: 20.

DEC. 2023 12:23:3
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Spectrum

-6dB Bandwidth NVNT a 5825MHz Antl

=)

Ref Level 20.00 dBm
j= Att 30 dB
SGL Count 100/100

Offset 11.81 dB & RBW 100 kHz

SWT 37.9 ps @ VBW 300 kHz Mode aAuto FFT

@ 1Pk Max

10 dem

M1[1]

0 dem

mM2[1]

-8.31 dBm
5.8285060 GHz
-13.67 dBm)|
5.8168700 GHz

-10 dBm

M1

-20 dBm

et "uw] PR

WMWWA )'«Mw'ww'

-30 dBm

-40 dBm u"['yFM

o

-50 dBm

-60 dBm

-70 dBm

CF 5.825 GHz

1001 pts

Span 30.0 MHz

Marker
Type | Ref | Trc |

X-value Y-value | Function |

Function Result |

5.828506 GHz
5.81687 GHz
5.8334 GHz

-8.31 dBm
-13.67 dBrn |
-14.21 dBrm

Date: Z0.DEC.Z2023

Spectrum

-6dB Bandwidth NVNT n20 5745MHz Antl

=)

Ref Level 20.00 dBm
j= Att 30 dB
SGL Count 100/100

Offset 12.01 dB & RBW 100 kHz

SWT 37.9 ps @ VBW 300 kHz Mode aAuto FFT

@ 1Pk Max

M1[1]

10 dem

0 dem

mM2[1]

-5.68 dBm
5.7438610 GHz
-11.35 dBm)|
5.7367500 GHz

-10 dBm

M2 g Ji

g

-20 dBm

T (P RS

4
;‘\va

-30 dBm

o,

i

-50 dBm

-60 dBm

-70 dBm

CF 5.745 GHz

1001 pts

Span 30.0 MHz

Marker
Type | Ref | Trc |

X-value Y-value | Function |

Function Result |

1
1
1

5.743861 GHz
5.73675 GHz
5.75367 GHz

-5.68 dBm
-11.35 dBr |
-11.43 dBm

Il

Date: 20.DEC.2023
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Spectrum

-6dB Bandwidth NVNT n20 5785MHz Antl

=)

Ref Level 20.00 dBm
j= Att 30 dB
SGL Count 100/100

Offset 11.73 dB & RBW 100 kHz

SWT

37.9 ps @ VBW 300 kHz

Mode Auto FFT

@ 1Pk Max

10 dem

M1[1]

0 dem

mM2[1]

-7.81 dBm
5.7876370 GHz
-12.69 dBm)|
5.7763600 GHz

M2

-10 dBm

M1

b T Il

-20 dBm

ST wn e

-30 dBm

-40 dBm

™y

-50 dBm

T rr—

-60 dBm

-70 dBm

CF 5.785 GHz

1001 pts

Span 30.0 MHz

Marker

X-value

Y-value | Function |

Function Result |

Type | Ref | Trc |
1

5.787637 GHz
5.77636 GHz
5.79391 GHz

-7.81 dBm
-12.69 dBrn |
-13.07 dBm

Date: Z0.DEC.Z2023

12:3

4:18

-6dB Bandwidth NVNT n20 5825MHz Antl

Spectrum

=)

Ref Level 20.00 dBm
j= Att 30 dB
SGL Count 100/100

Offset 11.81 dB & RBW 100 kHz

SWT 37.0us @

VBW 300 kHz Mode Auto FFT

@ 1Pk Max

M1[1]

10 dem

0 dem

mM2[1]

-7.68 dBm
5.8210140 GHz
-12.46 dBm)|
5.8163300 GHz

-10 dBm

M1

s

LT n 4
T

-20 dBm

F)MMN\I‘“'\F\JW T

il n
L ks e

o T o hL'HW’IY v

WW1

-30 dBm

"

el

-50 dBm

-60 dBm

-70 dBm

CF 5.825 GHz

1001 pts

Span 30.0 MHz

Marker
Type | Ref | Trc |

X-value

Y-value | Function |

Function Result |

M1 [ 1
M2 [ 1
M3 1

5.821014 GHz
5.81633 GHz
5.83394 GHz

-7.68 dBm
-12.46 dBrm |
-12.91 dBm

Il

Date: 20.DEC.2023
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-6dB Bandwidth NVNT n40 5755MHz Antl

Spectrum | ':%:'

Ref Level 20.00 dBm Offset 11.83 d& & RBW 100 kHz

lo att 30de SWT  75.8 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
M1[1] -9,27 dBm
5.7600950 GHz|
1o cem M2[1] -15.05 dBm
0 dem 5.7373000 GHz|
M1
-10 dBm v
.WWW WWMMMM
-20 dBm I

-30 dBm n‘r' \\\
-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.755 GHz 1001 pts Span 60.0 MHz

Marker

Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 | 1 5.760095 GHz -9.27 dBm
M2 | 1 5.7373 GHz -15.05 dBm |
M3 1 5.77294 GHz -14.68 dBm

Date: Z0.DEC.Z2023 12:42:28

-6dB Bandwidth NVNT n40 5795MHz Antl

Spectrum | ':%:'

Ref Level 20.00 dBm Offset 11.80 d& & RBW 100 kHz

lo Att 30de  SWT  75.8 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
mM1[1] -10.94 dBm
5.7788760 GHz|
1o cem M2[1] -14.86 dBm
0 dBm 5.7775400 GHz
M1
-10 dBm e
-20 dBm

i

-30 dBm JJJ \
-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.795 GHz 1001 pts Span 60.0 MHz

Marker

Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 | 1 5.778876 GHz -10.94 dBm
M2 | 1 5.77754 GHz -14.86 dBm |
M3 1 5.8133 GHz -16.42 dBm
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Report No.: A2311277-C01-R08

Occupied Channel Bandwidth

Condition | Mode | Frequency (MHz) | Antenna 99% OBW
(MH2)
NVNT a 5745 Antl 16.424
NVNT a 5785 Antl 16.573
NVNT a 5825 Antl 16.424
NVNT n20 5745 Antl 17.652
NVNT n20 5785 Antl 17.562
NVNT n20 5825 Antl 17.742
NVNT n40 5755 Antl 35.904
NVNT n40 5795 Antl 35.844
OBW NVNT a 5745MHz Antl
Spectrum | [%]
Ref Level 20.00 dBm  Offset 12.01 d& & RBW 200 kHz
o Att 30dB SWT 19 ps & VBW 1 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
M1[1] -43.67 dBm
10 dém Occ Bw 164:‘2;;?;22—?3:2
0 dem
-10 dBm L W A e, I AL L JW\M,_,MMM\., T2
-20 dBm /)))' "i
-30 dBm /N/ \\,\m
’\'ﬁ%ﬁ?@w’ 8 w
-50 dBm
-60 dBm
-70 dem
CF 5.745 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-wvalue | Function | Function Result |
M1 | 1 5.76 GHz -43.67 dBm
T1 1 5.7369381 GHz -11.73 dBm Occ Bw 16.423576424 MHz
T2 1 5.7533616 GHz -13.25 dBm
J1 J ]

Spectrum |

OBW NVNT a 5785MHz Antl

=)

Ref Level 20.00 dBm
j= Att 30 dB
SGL Count 100/100

Offset 11.73 dB & RBW 200 kHz

SWT 19ps @ VBW 1 MHz Mode Auto FFT

@ 1Pk Max

10 dBm

M1[1]

0 dem

Occ Bw

-43.27 dBm)|
5.8000000 GHz
16.573426573 MHz

-10 dBm

Sy b i A o]

-20 dBm

-30 dBm

G

-50 dBm

-60 dBm

-70 dBm

CF 5.785 GHz

1001 pts

Span 30.0 MHz

Marker
Type | Ref | Tre |

X-value | ¥-wvalue | Function |

Function Result |

M1 [ 1
TL 1
T2 1

5.8 GHz
5.7767882 GHz
5.7933616 GHz

-43.27 dBm
-14.17 dBm
-13.09 dBm

Occ Bw

16.573426573 MHz

Il

Date:

20.DEC.2023 12:23:
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OBW NVNT a 5825MHz Antl

Spectrum | ':%:'

Ref Level 20.00 dBm Offset 11.81 d& & RBW 200 kHz

o Att 30de  SWT 19ps @ VBW 1 MHz Mode Auto FFT
SGL Count 1007100
@ 1Pk Max
M1[1] -42.44 dBm)|
5.8400000 GHz
10 dem Occ Bw 16.423576424 MHz
0 dem
10 dem Tt i | e A o I a2

-20 dem Z \
-30 dBm f\/ \"\\w‘x |

49487 g
-50 dBm
-60 dBm
-70 dBm
CF 5.825 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 | 1 5.84 GHz -42.44 dBm
T1 | 1 5.8169081 GHz -12.66 dBm | Occ Bw 16.423576424 MHz
T2 1 5.8333317 GHz -12.04 dBm
il ] (]

Date: Z0.DEC.Z2023 12:

M
]
w

OBW NVNT n20 5745MHz Antl

Spectrum | ':%:'

Ref Level 20.00 dBm  Offset 12.01 d& & RBW 200 kHz

o Att 30de  SWT 19ps @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
M1[1] -40.24 dBm)|
5.7600000 GHz
10 dem Occ Bw 17.652347652 MHz|
0 dem
.10 dBm [T e nurr et B aremn o | et aatrsar T earrmapeio en_po] B
-20 dBm

-30 dem /w/ \\\,"\,\
Elie Baee

-50 dBm

-60 dBm

-70 dBm

CF 5.745 GHz 1001 pts Span 30.0 MHz

Marker

Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 | 1 5.76 GHz -40.24 dBm
T1 | 1 5.7363087 GHz -12.24 dBm | Occ Bw 17.652347652 MHz
T2 1 5.753961 GHz -11.89 dBm

J1 J L
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